

# Levodopa and dopamine agonist phobia in Parkinson's Disease — does it really matter? A survey on treatment patterns in Polish tertiary centres

Jakub Kasprzak<sup>1, 2</sup>, Jarosław Dulski<sup>1-3</sup>, Filip Przytuła<sup>1</sup>, Dariusz Koziorowski<sup>4</sup>, Magdalena Kwaśniak-Butowska<sup>1, 2</sup>, Witold Sołtan<sup>1</sup>, Anna Roszmann<sup>1, 2</sup>, Katarzyna Śmiłowska<sup>5</sup>, Michał Schinwelski<sup>6</sup>, Jarosław Sławek<sup>1, 2</sup>

<sup>1</sup>Neurology and Stroke Department, St. Adalbert Hospital, Copernicus PL Ltd., Gdansk, Poland <sup>2</sup>Division of Neurological and Psychiatric Nursing, Faculty of Health Sciences, Medical University of Gdansk, Gdansk, Poland <sup>3</sup>Department of Neurology, Mayo Clinic, Jacksonville, Florida, USA <sup>4</sup>Neurology Department, Faculty of Health Sciences, Brodno Hospital, Warsaw, Poland <sup>5</sup>Neurology Department, St. Barbara Hospital, Sosnowiec, Poland <sup>6</sup>Neurocentrum-Miwomed Sp. z o.o., Gdansk, Poland

## ABSTRACT

Aim of study. To investigate the treatment strategies of Parkinson's Disease (PD) among movement disorder specialists in tertiary centres in Poland, and how literature warnings (levodopa and dopamine agonist phobia) have influenced their practice.

**Material and methods.** The survey was conducted between 30 November, 2020 and 18 October, 2021, in four Polish tertiary referral centres for PD (two in Gdansk, one in Sosnowiec, and one in Warsaw). Movement disorder specialists collected information on the treatment of 494 consecutive patients diagnosed with PD. The questionnaire included information on the age of the patient, the duration of PD, the Hoehn&Yahr (H&Y) stage, comorbidities, pharmacotherapy, and advanced PD therapies i.e. deep brain stimulation (DBS), levodopa/carbidopa intestinal gel (LCIG), and continuous subcutaneous apomorphine infusions (CSAI).

**Results.** Levodopa was the most prescribed medication (n = 465/494), followed by dopamine agonists (n = 292/494). The mean dose of levodopa was 810.58  $\pm$  473.11 mg, and it did not exceed 2,000 mg/d in 98.5% of patients. The mean doses of dopamine agonists used were relatively low (ropinirole 8.64  $\pm$  3.94 mg, pramipexole base 1.76  $\pm$  0.65mg). Amantadine (n = 197/494) and MAO-B inhibitors (n = 202/494) were prescribed less frequently. Catechol-o-methyltransferase (COMT) inhibitors (n = 7/494) and anticholinergics (n = 4/494) were rarely used in the studied population. Complex polytherapy with three or more PD medications was the most often used treatment strategy (n = 223/494).

**Conclusions and clinical implications.** Levodopa remains the gold standard in PD treatment in tertiary movement disorder centres in Poland. Dopamine agonists formed the second most frequently prescribed group of medications; however, the observed low dosages of both levodopa and dopamine agonists may suggest a cautious approach by clinicians. Amantadine and MAO-B inhibitors (mainly rasagiline) constituted important elements of PD pharmacotherapy. The high prevalence of complex polytherapy underlines the complexity of PD management, the cautious use of single medication at high doses, and the need for personalised therapeutic strategies.

**Keywords:** Parkinson's Disease, levodopa phobia, dopamine agonist phobia, prescription patterns (*Neurol Neurochir Pol 2025; 59 (1): 62–69*)

Submitted: 22.10.2024 Accepted: 20.01.2025 Early publication date: 26.02.2025



Address for correspondence: Jarosław Dulski, Neurology and Stroke Department, St. Adalbert Hospital, Copernicus PL Ltd, 50 Jana Pawla II St., 80–462 Gdansk, Poland; e-mail: jaroslaw.dulski@gumed.edu.pl

This article is available in open access under Creative Common Attribution-Non-Commercial-No Derivatives 4.0 International (CC BY-NC-ND 4.0) license, allowing to download articles and share them with others as long as they credit the authors and the publisher, but without permission to change them in any way or use them commercially.

## Introducion

Parkinson's Disease (PD) is a progressive neurodegenerative disease characterised by motor and non-motor symptoms [1]. Pharmacotherapy plays a critical role in managing PD, significantly enhancing both the quality and length of a patient's life [2]. Currently available treatments have only symptomatic effects, with most therapeutic strategies focusing on improving motor symptoms. Historical shifts in treatment approaches, driven by concerns over levodopa-related complications raised two decades ago (known as 'levodopa phobia') and the more recent 'dopamine agonist phobia', may influence current practice [3, 4]. Motor symptom management, such as bradykinesia, tremor, rigidity and gait impairment, is mostly based on dopaminergic medications, such as levodopa (LD) with a dopa decarboxylase inhibitor and non-ergot dopamine agonists (DA) such as ropinirole, pramipexole, piribedil, apomorphine, and rotigotine. Additionally, MAO-B inhibitors (rasagiline, selegiline), COMT inhibitors (entacapone being the only one available in Poland), amantadine and anticholinergics (biperiden, pridinol and trihexyphenidyl) contribute to the therapeutic landscape [5-11]. Advanced therapies, which are specialised treatment options for patients whose symptoms cannot be effectively managed with oral medications, include deep brain stimulation (DBS), levodopa/carbidopa intestinal gel (LCIG), continuous subcutaneous apomorphine (CSAI), and recently continuous subcutaneous levodopa-carbidopa infusions. These therapies are available and fully reimbursed in Poland, although the last-named one was introduced only after the completion of data collection for our study. The complexity of PD management is further compounded by the multitude of available therapeutic options, their adverse effects and interactions, along with inevitable progression of the disease. Furthermore, the availability and reimbursement of PD medications vary in Poland, with some medications being not licensed (e.g. opicapone, safinamide, trihexyphenidyl, istradefylline) or being licenced but not reimbursed (e.g. rasagiline, rotigotine, entacapone). This study aimed to investigate the treatment strategies of PD among movement disorder specialists in tertiary centres in Poland.

# Material and methods

The survey was conducted between 30 November, 2020 and 18 October, 2021 in four Polish tertiary referral centres for PD (two in Gdansk, one in Sosnowiec, and one in Warsaw). Movement disorder specialists collected information on the treatment of 494 consecutive patients diagnosed with PD either according to UK Brain Bank Criteria [12] for patients diagnosed before 2015, or Movement Disorders Society criteria [13] for those diagnosed after 2015. The material was collected during the COVID-19 pandemic and the aim of our previous study was to assess the role of amantadine as a preventive SARS-CoV-2 medication [14]. The questionnaire included information on the age of the patient, the duration of PD, the Hoehn&Yahr (H-Y) stage, comorbidities, pharmacotherapy, and advanced PD therapies i.e. DBS, LCIG, and CSAI. Patients were divided into groups based on age (< 50, 50–59, 60–69,  $\geq$  70 years), H&Y stage (I–V), and disease duration (0–5, 6–10, > 10 years). The mean doses of the most often prescribed medications with standard deviation were calculated in groups depending on age, H&Y stage score, and disease duration. Rasagiline was excluded from these calculations due to its fixed dosing.

The collected data is part of routine history taking and did not include any additional interventions nor influence medical decisions, and therefore Bioethical Committee approval was not required.

## Results

### Basic demographic data

Movement disorder specialists collected data from 494 patients (301 males, 60.93%). The mean age of the patients was 64.75 years (SD  $\pm$  10.62, range: 27-89). The mean H&Y score was 2.45 (SD  $\pm$  0.68, range: 1–5), and the mean duration of PD was 9.54 years (SD  $\pm$  5.80, range 1–30). 270/494 (54.66%) patients had at least one comorbidity. Full data concerning comorbidities can be found in the Supplementary Material.

#### Mono and polytherapy

A total of 119 patients (24.09%) were on monotherapy only, with 104 on LD, 14 on DA (pramipexole n = 7, ropinirole n = 7), and one on rasagiline. A further 152 patients (30.77%) were treated with two medications, and 151 (30.57%) and 72 (14.57%) with three and four medications respectively. The distribution of pharmacotherapy in the study population is set out in Figure 1.

## Age

The number of individuals with specific medications in groups related to patient age (< 50, 50–59, 60–69,  $\geq$  70 years) is set out in Figure 2A.

#### Hoehn&Yahr stage

The number of patients with specific medications at different stages of PD according to Hoehn&Yahr stage (I–IV) is set out in Figure 2B.

#### Duration of disease

The number of patients with specific medications in groups related to disease duration (0-5, 6-10 years, > 10 years) is set out in Figure 2C.



Figure 1. Number of patients treated with each medication

## Mode of therapy

In the studied group, 394/494 patients (79.76%) received oral pharmacotherapy exclusively, whereas 84 (17%) were treated with DBS, 12 patients (2.43%) were on LCIG, and four patients (0.81%) were on CSAI. In the DBS group, 80 (95.25%) patients were on levodopa, 51 (60.71%) on DA (ropinirole 43, pramipexole seven, piribedil one), 41 (48.81%) on amantadine, 20 (23.81%) on MAO-B inhibitors (all on rasagiline), one (1.19%) on entacapone, and one (1.19%) on anticholinergics (i.e. biperiden).

#### Mean doses

The mean dose of each selected medication across the whole study population was as follows: LD 810.58 mg (SD  $\pm$  473.11), ropinirole 8.64 mg (SD  $\pm$  3.94), pramipexole (base) 1.76 mg (SD  $\pm$  0.65), and amantadine 254.57 mg (SD  $\pm$  78.11). Mean doses of patients treated with DBS were slightly different: levodopa 892.5 mg (SD  $\pm$  550.05), ropinirole 8.47 mg (SD  $\pm$  4.11), pramipexole (base) 1.65 mg (SD  $\pm$  0.82), and amantadine 285.36 mg (SD  $\pm$  85.33). The doses adjusted to age, H&Y, and disease duration are set out in Table 1. LD dose distribution is set out in Table 2. All ropinirole or pramipexole medications were prescribed in extended release preparations.

#### Discussion

'LD phobia', which emerged at the start of the 21<sup>st</sup> century, was driven by unproven hypotheses of LD toxicity and studies suggesting that DA might delay the onset of motor complications [3]. Consequently, clinical guidelines in the early 2000s recommended the use of DA as initial therapy. 'DA phobia' is a more recent phenomenon that has potentially led to reduced use of this group of medications by clinicians [4]. The concern primarily stems from warnings about side effects associated with DA treatment, including excessive daytime sleepiness, sleep attacks, postural hypotension with the associated risk of falls and injuries, peripheral oedema, and above all neuropsychiatric symptoms such as the increased risk of impulse control disorder [15, 16].

According to data collected by the Polish National Health Fund, there were 99,471 patients diagnosed with PD who were provided with health services in 2021 in Poland. A substantial amount (494) of patients took part in our study, which makes our cohort a representative sample of the population (0.50%).

Our results show that LD was the most frequently prescribed medication across all patient groups, regardless of age, H&Y scale score, disease duration, or type of therapy. Specifically, LD was used by 361 patients (96.27%) on polytherapy and 104 patients (87.40%) on monotherapy. The lowest but predominant use of LD was observed among patients under 50 and those who also had an H&Y scale score of 1 (Fig. 2). The overall prescription rate of LD in our cohort (94.12%) was higher than reported in studies from Japan in 2023 (85.4% [17] and 74% [18]), international cohorts in 2023 (79.5% [19]), India in 2017 (92.2% [20]), and the United States in 2016 (90% [21]).

As expected, there was a gradual increase in the mean LD dose with advancing age, higher H&Y scale score, and longer disease duration (Tab. 1). In most patients, the prescribed doses of LD were below 1,000 mg, with doses exceeding 2,000 mg in only seven (1.50%) cases (Tab. 2). The mean LD dose in our study (810.58  $\pm$  473.11 mg) was higher than that reported in 2021 in a study from the United Kingdom



Figure 2. Medications used regarding age distribution (A), H&Y staging (B), and disease duration (C)

and the United States (658.57  $\pm$  503.55 mg) [22], and in earlier studies from the United States in 2012 (two groups: 684.0  $\pm$  412.8 and 559.7  $\pm$  310.6 mg) [23], and Poland in 2011 (801.11  $\pm$  430.58 mg) [24].

However, previous studies from the United Kingdom published in 2003 [25] and Poland in 2004 [26] documented comparatively higher mean doses of LD, of 955.8  $\pm$  540.4 mg and 871  $\pm$  446 mg, respectively. The compared studies examined slightly younger [25], similar [24], and older populations [22, 23, 26] in terms of mean age, whereas mean duration of

disease was slightly shorter in two studies [22, 24], longer in two [25, 26], and no information was provided in one [23].

The high prescription rates suggest that there is no reluctance to use LD in tertiary centres in Poland. However, results reported in the abovementioned studies suggest that the paradigm of LD treatment might have changed over the past 20 years, as today's mean doses of LD might be lower than those of two decades ago.

DAs constituted the second most important component of the PD treatment strategy in the studied population. They

Drug	Age						
	< 50 years	50–59	60–69	≥ 70			
Levodopa	723.44 mg (± 558.43)	714.23 mg (± 471.74)	781.17 mg (± 414.12)	902.23 mg (± 502.78)			
Ropinirole	8.77 mg (± 3.95)	8.75 mg (± 3.76)	8.65 mg (± 4.19)	8.65 mg (± 4.19) 8.47 mg (± 3.70)			
Pramipexole (base)	1.57 mg (± 0.70)	1.89 mg (± 0.79)	1.79 mg (± 0.61) 1.77 mg (± 0.59)				
Amantadine	262.50 mg (± 96.96)	261.11 mg (± 54.91)	243.00 mg (± 79.46) 274.32 mg (± 77.84)				
Drug	H&Y stage						
	I	II	Ш	IV			
Levodopa	397.06 mg (± 263.98)	772.09 mg (± 458.42)	879.40 mg (± 424.64)	1,250 mg (± 669.52)			
Ropinirole	6.29 mg (± 3.91)	8.41 mg (± 3.65)	9.57 mg (± 4 .20)	-			
Pramipexole (base)	1.49 mg (± 0.58)	1.83 mg (± 0.65)	1.86 mg (± 0.64)	1.31 mg (± 0.53)			
Amantadine	233.33 mg (± 76.70)	244.79 mg (± 79.30)	266.45 mg (± 74.56)	314.29 mg (± 69.01)			
Drug	Disease duration						
	0–5 years	6–10 years		> 10 years			
Levodopa	598.50 mg (± 328.91)	778.22 mg (± 397.09)		997.05 mg (± 547.84)			
Ropinirole	7.42 mg (± 4.21)	9.00 mg (± 3.40)		9.09 mg (± 4.03)			
Pramipexole (base)	1.50 mg (± 0.50)	1.90 mg (± 0.61)		1.88 mg (± 0.75)			
Amantadine	221.59 mg (±5 7.46)	247.76 mg (± 78.54)		276.74 mg (± 80.69)			

#### Table 1. Mean doses of selected medications regarding age, H&Y staging, and duration of disease

#### Table 2. Distribution of levodopa doses

Levodopa dose (mg)	≤ 500	> 500 to 1,000	> 1,000 to 1,500	> 1,500 to 2,000	> 2,000
Number of patients	161 (34.62%)	189 (40.65%)	75 (16.13%)	33 (7.10%)	7 (1.50%)

were used by 278 patients (74.13%) on PD polytherapy and 14 patients (11.76%) on monotherapy, totalling 59.11% of the whole cohort. Their prescription rate was higher than those reported in recent studies from Japan (30.4% [17] and 52.8% [18]), the international cohort (57.4% [19]), India (22.9% [20]), and the United States (29–31% [21] and 24–27% [27] in 2021).

In our study, we observed a relatively higher use of DA among younger patients (< 50) and those in the early stages of the disease (Fig. 2). Their use declined with advancing age and disease progression (Fig. 2). Ropinirole was prescribed nearly twice as often as pramipexole (Fig. 1), despite reports of comparable efficacy and tolerability between the two [28]. This may be influenced by the prescriber's routine, as ropinirole was the first new generation (non-ergotamine) DA licenced and reimbursed in Poland, while pramipexole entered the market several years later. The mean doses of ropinirole in patients with an H&Y scale score of I and disease duration of less than 5 years were lower than the suggested clinically meaningful dose of 8 mg [29, 30]. We observed a gradual increase in ropinirole dosing with disease progression and higher H&Y scale scores. Mean doses of pramipexole exceeded reported minimal effective dose of 1.05 mg (1.50 mg of salt) [31, 32], although were relatively low compared to a maximum daily dose of 3.15 mg (4.50 mg of salt). Piribedil was used only by eight patients, most likely due to its burdensome dosing

regimen, which requires intake several (3–5) times a day [33]. The prescription rate for rotigotine transdermal patch was very low, despite evidence of its effectiveness, tolerability, and ease of use [34], probably because it is not reimbursed in Poland.

Overall, the mean doses of DA in our cohort were relatively low compared to maximum range of ropinirole (24 mg/d) and pramipexole (3.15 mg/d of base). However, there is a scarcity of studies on DA dosing in real-world populations for direct comparison. The lower prescription rate of DAs compared to LD may reflect, to some extent, the influence of DA phobia. On the other hand, these medications were more frequently prescribed in Poland (in terms of the number of treated patients).

MAO-B inhibitors were frequently prescribed in our study population, regardless of age, H&Y stage, and disease duration. Specifically, 201 patients received MAO-B inhibitors as a part of polytherapy and one patient as monotherapy, totalling 40.69% of the studied cohort. This prescription rate was higher than those reported in previous studies from Japan (21.1% [17] and 12.3% [18]), international cohorts (37.9% [19]), India (3.3% [20]), and the United States (9–11% [21] and 28–30% [27]). Despite similar costs and evidence of the effectiveness of selegiline and rasagiline [7, 8], the use of the former was considerably lower (Fig. 1). This disparity may be attributable to the numerous side effects and drug interactions associated with selegiline treatment [35] and more recent and extended clinical trials with rasagiline showing its safety and good profile for the treatment of tremor.

Amantadine was prescribed to 197 patients (39.88%), a usage higher than those reported in recent studies from Japan (10% [17] and 13.4% [18]), international cohorts (21% [19]), India (16.6% [20]), and the United States (7-8% [21]). In our study, we observed an increase in the prescription rate of amantadine with progression of disease and with age (in groups < 50, 50-59, and 60-69 years), followed by a decrease after the age of 70 (Fig. 2). This trend was probably due to its cardiovascular contraindications and potential side effects in older patients [8]. However, an increase of amantadine use with duration of the disease (Fig. 2), and of its mean doses with duration of the disease and H&Y scale score, was observed (Tab. 1), presumably due to the growing need for its anti-dyskinetic properties as the disease progresses [9, 36]. The minimal effective dose of amantadine in the treatment of PD has not been clearly defined [36], and to the best of our knowledge data concerning mean doses of amantadine in real-world populations for direct comparison is limited. Nevertheless, amantadine was used from early disease stages, and nowadays due to reports of its possibly preventive anti-dyskinetic effect, such treatment (i.e. polytherapy from the very beginning) seems to be the rational approach [37]. The amantadine extended release preparation is unavailable in Poland.

COMT inhibitors were rarely used in the studied population. Entacapone was only prescribed to seven patients (1.42%), despite its good safety profile and proven effectiveness in combination with LD [38, 39]. This prescription rate was much lower compared to reported usage of COMT inhibitors in studies from Japan (17.6% [17] and 20.9% [18]), international cohorts (49.7% [19]), India (3.3% [20]), and the United States (6–8% [21] and 7–18% [27]). The relatively high monthly therapy cost and lack of reimbursement for entacapone in Poland were presumably the reasons for its low usage. However, since our data collection period ended, the price of entacapone has fallen, which has increased its prescription rate.

We observed a very low use of anticholinergics in the studied population, as they were prescribed to only four patients (0.81%). This prescription rate was lower than in recent studies from Japan (12.7% [17] and 1% [18]), international cohorts (1.5% [19]), and the United States (5–6% [21] and 2% [27]). The difference was even more pronounced compared to a study based on data from India (38.6% [20]), in which the high prescription rate of anticholinergics presumably resulted from their affordability. Low usage of anticholinergics in our cohort probably stemmed from contraindications and possible side effects associated with treatment with this group of medications, in particular a deterioration of cognitive functions and higher risk of psychotic events, as well as the risk of constipation [40, 41].

Most patients (79.76%) in the studied group were treated only with oral pharmacotherapy. However, a relatively high number of patients (17%) were treated with DBS, underlining the importance of this method in tertiary centres in Poland. LCIG and CSAI therapies are reimbursed through a special medication programme in Poland, which requires one-day inpatient visits. As the predominant part of our data collection took place in outpatient settings, many of these patients did not participate in this study and are thus underrepresented. The assessment of therapy in patients treated with advanced methods requires further, extended research.

Our results show a significantly lower share of PD monotherapy than in studies from Japan [17, 18, 42], India [20], China [43], and the US [27] published between 2017 and 2023. A substantial group of patients in our study (45.14%) were treated with three or more medications (Fig. 2), in contrast to the 18% [42] reported in a recent Japanese study. Complex polytherapy with at least two drugs, and often three or more, constitutes a leading strategy in tertiary centres in Poland. This reflects a nuanced approach to PD treatment, allowing for personalised pharmacotherapy tailored to the specific needs of each patient, especially those experiencing motor fluctuations, dyskinesias, LD resistant tremor and the need to decrease the possible side effects when using more medications.

## Clinical implications and future directions

LD remains the gold standard in PD treatment, with its widespread use dispelling concerns about LD phobia. However, the overall doses are lower than 20 or 30 years ago. While DAs constitute the second most frequently prescribed group of medications, their relatively low doses may suggest a cautious approach, possibly reflecting lingering 'DA phobia'. Other medications, particularly MAO-B inhibitors and amantadine, also play important roles in PD management and are more commonly used in Poland. The high prevalence of complex polytherapy, whereby nearly half of patients are treated with three or more medications, underlines the complexity of PD management and the need for personalised therapeutic strategies.

Future studies, particularly in non-tertiary care settings involving general neurologists, are essential to provide a more comprehensive understanding of PD treatment patterns in Poland. Conducting interviews with providers about their approach to pharmacotherapy could provide valuable additional insights. Continued monitoring of these trends will inform best practice and optimise patient outcomes.

The main limitation of this study is that the analysis of movement disorder specialists' practices may not fully represent the general pharmacotherapy landscape for PD in Poland. Tertiary care settings typically involve patients with more advanced stages of the disease, which could influence prescription patterns. Clinical practices at the time of publication may have changed since our data collection took place in 2020 and 2021. The influence of published data and congress discussions on possible side effects of PD medications and real-world clinical practice is difficult to assess. Such assessment should take a long term perspective that takes into account local limitations e.g. availability, reimbursement.

# Article information

**Conflicts of interest:** The authors declare that they have no known competing financial interests or personal relationships that could have appeared to influence the work reported in this paper. **Funding:** This publication was prepared without any external source of funding.

**Data availability statement:** The original contributions presented in this study are included in the article and as the Supplementary Material. Further inquiries can be directed to the corresponding author.

**Ethics statement:** The collected data is part of routine history taking and did not include any additional interventions nor influence medical decisions. Therefore, Bioethical Committee approval was not required.

Authors' contributions: JK — data management, calculations, compilation of study findings, writing of manuscript; JD — clinical patient management, data collection, manuscript revision; FP — clinical patient management, data collection and management; DK, MK-B, WS, AR, KS — clinical patient management, data collection; JS — clinical patient management, data collection, manuscript revision, supervision of study.

Acknowledgements: We would like to thank Paweł Przytuła from Appsilon Sp. Z o.o. for his contribution and support in the analysis and management of the source data.

Supplementary material: Full data concerning comorbidities.

## References

- Siuda J. Importance of non-motor symptoms in PD and atypical parkinsonism. Neurol Neurochir Pol. 2021; 55(6): 503–507, doi: 10.5603/ PJNNS.a2021.0085, indexed in Pubmed: 34939662.
- Golbe LI, Leyton CE. Life expectancy in Parkinson disease. Neurology. 2018; 91(22): 991–992, doi: 10.1212/WNL.00000000006560, indexed in Pubmed: 30381371.
- Titova N, Levin O, Katunina E, et al. ,Levodopa Phobia': a review of a not uncommon and consequential phenomenon. NPJ Parkinsons Dis. 2018; 4: 31, doi: 10.1038/s41531-018-0067-z, indexed in Pubmed: 30302392.
- Rota S, Boura I, Batzu L, et al. ,Dopamine agonist Phobia' in Parkinson's disease: when does it matter? Implications for non-motor symptoms and personalized medicine. Expert Rev Neurother. 2020; 20(9): 953–965, doi: 10.1080/14737175.2020.1806059, indexed in Pubmed: 32755243.
- Fahn S. The history of dopamine and levodopa in the treatment of Parkinson's disease. Mov Disord. 2008; 23 Suppl 3: S497–S508, doi: 10.1002/mds.22028, indexed in Pubmed: 18781671.
- Kakkar AK, Dahiya N. Management of Parkinson's disease: Current and future pharmacotherapy. Eur J Pharmacol. 2015; 750: 74–81, doi: 10.1016/j.ejphar.2015.01.030, indexed in Pubmed: 25637088.

- Marconi S, Zwingers T. Comparative efficacy of selegiline versus rasagiline in the treatment of early Parkinson's disease. Eur Rev Med Pharmacol Sci. 2014; 18(13): 1879–1882, indexed in Pubmed: 25010617.
- Cereda E, Cilia R, Canesi M, et al. Efficacy of rasagiline and selegiline in Parkinson's disease: a head-to-head 3-year retrospective casecontrol study. J Neurol. 2017; 264(6): 1254–1263, doi: 10.1007/ s00415-017-8523-y, indexed in Pubmed: 28550482.
- Kong M, Ba M, Ren C, et al. An updated meta-analysis of amantadine for treating dyskinesia in Parkinson's disease. Oncotarget. 2017; 8(34): 57316–57326, doi: 10.18632/oncotarget.17622, indexed in Pubmed: 28915672.
- Perez-Lloret S, Rascol O. Efficacy and safety of amantadine for the treatment of L-DOPA-induced dyskinesia. J Neural Transm (Vienna). 2018; 125(8): 1237–1250, doi: 10.1007/s00702-018-1869-1, indexed in Pubmed: 29511826.
- Brocks DR. Anticholinergic drugs used in Parkinson's disease: An overlooked class of drugs from a pharmacokinetic perspective. J Pharm Pharm Sci. 1999; 2(2): 39–46, indexed in Pubmed: 10952768.
- Gibb WR, Lees AJ. The relevance of the Lewy body to the pathogenesis of idiopathic Parkinson's disease. J Neurol Neurosurg Psychiatry. 1988; 51(6): 745–752, doi: 10.1136/jnnp.51.6.745, indexed in Pubmed: 2841426.
- Postuma RB, Berg D, Stern M, et al. MDS clinical diagnostic criteria for Parkinson's disease. Mov Disord. 2015; 30(12): 1591–1601, doi: 10.1002/mds.26424, indexed in Pubmed: 26474316.
- Przytuła F, Kasprzak J, Dulski J, et al. Morbidity and severity of CO-VID-19 in patients with Parkinson's disease treated with amantadine - A multicenter, retrospective, observational study. Parkinsonism Relat Disord. 2023; 106: 105238, doi: 10.1016/j.parkreldis.2022.105238, indexed in Pubmed: 36509028.
- Vilas D, Pont-Sunyer C, Tolosa E. Impulse control disorders in Parkinson's disease. Parkinsonism Relat Disord. 2012; 18 Suppl 1: S80–S84, doi: 10.1016/S1353-8020(11)70026-8, indexed in Pubmed: 22166463.
- Weintraub D, Nirenberg MJ. Impulse control and related disorders in Parkinson's disease. Neurodegener Dis. 2013; 11(2): 63–71, doi: 10.1159/000341996, indexed in Pubmed: 23038208.
- Seki M, Kawata Y, Hayashi A, et al. Prescribing patterns and determinants for elderly patients with Parkinson's disease in Japan: a retrospective observational study using insurance claims databases. Front Neurol. 2023; 14: 1162016, doi: 10.3389/fneur.2023.1162016, indexed in Pubmed: 37426443.
- Takeda A, Baba T, Watanabe J, et al. Levodopa Prescription Patterns in Patients with Advanced Parkinson's Disease: A Japanese Database Analysis. Parkinsons Dis. 2023; 2023: 9404207, doi: 10.1155/2023/9404207, indexed in Pubmed: 37799489.
- Chaudhuri KR, Kovács N, Pontieri FE, et al. Levodopa Carbidopa Intestinal Gel in Advanced Parkinson's Disease: DUOGLOBE Final 3-Year Results. J Parkinsons Dis. 2023; 13(5): 769–783, doi: 10.3233/JPD-225105, indexed in Pubmed: 37302039.
- Surathi P, Kamble N, Bhalsing KS, et al. Prescribing Pattern for Parkinson's Disease in Indian Community before Referral to Tertiary Center. Can J Neurol Sci. 2017; 44(6): 705–710, doi: 10.1017/ cjn.2017.208, indexed in Pubmed: 29391078.
- Dahodwala N, Willis AW, Li P, et al. Prevalence and Correlates of Anti-Parkinson Drug Use in a Nationally Representative Sample. Mov Disord Clin Pract. 2017; 4(3): 335–341, doi: 10.1002/mdc3.12422, indexed in Pubmed: 30363446.

- Rodriguez-Sanchez F, Rodriguez-Blazquez C, Bielza C, et al. Identifying Parkinson's disease subtypes with motor and non-motor symptoms via model-based multi-partition clustering. Sci Rep. 2021; 11(1): 23645, doi: 10.1038/s41598-021-03118-w, indexed in Pubmed: 34880345.
- Suh DC, Pahwa R, Mallya U. Treatment patterns and associated costs with Parkinson's disease levodopa induced dyskinesia. J Neurol Sci. 2012; 319(1-2): 24–31, doi: 10.1016/j.jns.2012.05.029, indexed in Pubmed: 22664154.
- Sitek EJ, Sołtan W, Wieczorek D, et al. Self-awareness of memory function in Parkinson's disease in relation to mood and symptom severity. Aging Ment Health. 2011; 15(2): 150–156, doi: 10.1080/13607863. 2010.508773, indexed in Pubmed: 20924825.
- Swinn L, Schrag A, Viswanathan R, et al. Sweating dysfunction in Parkinson's disease. Mov Disord. 2003; 18(12): 1459–1463, doi: 10.1002/mds.10586, indexed in Pubmed: 14673882.
- Zach M, Friedman A, Sławek J, et al. Quality of life in Polish patients with long-lasting Parkinson's disease. Mov Disord. 2004; 19(6): 667– -672, doi: 10.1002/mds.10698, indexed in Pubmed: 15197705.
- Navaratnam P, Arcona S, Friedman HS, et al. Natural history and patterns of treatment change in Parkinson's disease: A retrospective chart review. Clin Park Relat Disord. 2022; 6: 100125, doi: 10.1016/j. prdoa.2021.100125, indexed in Pubmed: 34950865.
- Zhao H, Ning Yi, Cooper J, et al. Indirect Comparison of Ropinirole and Pramipexole as Levodopa Adjunctive Therapy in Advanced Parkinson's Disease: A Systematic Review and Network Meta-Analysis. Adv Ther. 2019; 36(6): 1252–1265, doi: 10.1007/s12325-019-00938-1, indexed in Pubmed: 30963514.
- Pahwa R, Stacy MA, Factor SA, et al. EASE-PD Adjunct Study Investigators. Ropinirole 24-hour prolonged release: randomized, controlled study in advanced Parkinson disease. Neurology. 2007; 68(14): 1108–1115, doi: 10.1212/01.wnl.0000258660.74391.c1, indexed in Pubmed: 17404192.
- Zesiewicz TA, Chriscoe S, Jimenez T, et al. A randomized, fixed-dose, dose-response study of ropinirole prolonged release in advanced Parkinson's disease. Neurodegener Dis Manag. 2017; 7(1): 61–72, doi: 10.2217/nmt-2016-0038, indexed in Pubmed: 28120630.
- Wang Y, Sun SG, Zhu SQ, et al. Analysis of pramipexole doseresponse relationships in Parkinson's disease. Drug Des Devel Ther. 2017; 11: 83–89, doi: 10.2147/DDDT.S112723, indexed in Pubmed: 28096656.
- Perez-Lloret S, Rey MV, Ratti L, et al. Pramipexole for the treatment of early Parkinson's disease. Expert Rev Neurother. 2011; 11(7): 925–935, doi: 10.1586/ern.11.75, indexed in Pubmed: 21721909.

- Perez-Lloret S, Rascol O. Piribedil for the Treatment of Motor and Non-motor Symptoms of Parkinson Disease. CNS Drugs. 2016; 30(8): 703-717, doi: 10.1007/s40263-016-0360-5, indexed in Pubmed: 27344665.
- Hauser RA, Slawek J, Barone P, et al. Evaluation of rotigotine transdermal patch for the treatment of apathy and motor symptoms in Parkinson's disease. BMC Neurol. 2016; 16: 90, doi: 10.1186/ s12883-016-0610-7, indexed in Pubmed: 27267880.
- Jost WH. A critical appraisal of MAO-B inhibitors in the treatment of Parkinson's disease. J Neural Transm (Vienna). 2022; 129(5-6): 723-736, doi: 10.1007/s00702-022-02465-w, indexed in Pubmed: 35107654.
- Rascol O, Fabbri M, Poewe W. Amantadine in the treatment of Parkinson's disease and other movement disorders. Lancet Neurol. 2021; 20(12): 1048–1056, doi: 10.1016/S1474-4422(21)00249-0, indexed in Pubmed: 34678171.
- Kim A, Kim YE, Yun JiY, et al. Amantadine and the Risk of Dyskinesia in Patients with Early Parkinson's Disease: An Open-Label, Pragmatic Trial. J Mov Disord. 2018; 11(2): 65–71, doi: 10.14802/jmd.18005, indexed in Pubmed: 29860788.
- Olanow CW, Schapira AH. The place of COMT inhibitors in the armamentarium of drugs for the treatment of Parkinson's disease. Neurology. 2000; 55(11\_suppl\_4): 69–71, indexed in Pubmed: 11147512.
- Larsen JP, Worm-Petersen J, Sidén A, et al. NOMESAFE Study Group. The tolerability and efficacy of entacapone over 3 years in patients with Parkinson's disease. Eur J Neurol. 2003; 10(2): 137–146, doi: 10.1046/j.1468-1331.2003.00559.x, indexed in Pubmed: 12603288.
- Ehrt U, Broich K, Larsen JP, et al. Use of drugs with anticholinergic effect and impact on cognition in Parkinson's disease: a cohort study. J Neurol Neurosurg Psychiatry. 2010; 81(2): 160–165, doi: 10.1136/ jnnp.2009.186239, indexed in Pubmed: 19770163.
- Malkiewicz JJ, Kasprzyk AG, Waksmundzki D, et al. Risk factors for dementia in Parkinson's Disease - the overuse of anticholinergic drugs. Neurol Neurochir Pol. 2023; 57(5): 405–413, doi: 10.5603/PJNNS. a2023.0041, indexed in Pubmed: 37357543.
- Suzuki M, Arai M, Hayashi A, et al. Prescription pattern of anti--Parkinson's disease drugs in Japan based on a nationwide medical claims database. eNeurologicalSci. 2020; 20: 100257, doi: 10.1016/j.ensci.2020.100257, indexed in Pubmed: 32775705.
- Liu XQ, Wang XY, Shen HM, et al. Real-World Prescription Patterns For Patients With Young-Onset Parkinson's Disease in China: A Trend Analysis From 2014 to 2019. Front Pharmacol. 2022; 13: 858139, doi: 10.3389/fphar.2022.858139, indexed in Pubmed: 35645835.